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Cover breathe / Cover shroud




Fr T A # B = RO 5 M = I 5 W o=
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 GB5787-86A-MH X 25 8 13 VG = 25 Bolt 16X 25 A
] BT139QMB-160200 SiiEsREs Cylinder Cover Assy 1
3 BT139QMB-160201 SfiEE Cylinder Cover 1
4 BT139QMB-160202 AR L A Ventilating Tube Connector Assy 1
5 BT139QUMB-160203 WS E FE Ventilating Chamber Cover 1
6 GB818-M4x8 HE £T IV = 8 Bolt 114 x 8 4
mr BT139QNMB-160204 BRETHE Ventilating Chamber Gaslet 1
Q BT139QMB-160001 SR EH E Cylinder Cover Gasliat 1
0 BT139QMB-160100 B Clip Tube 1




F6 | Cylinder




B T H M B = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT139QMB-020001 SfldE e Cylinder Assy 1
. BT139QMB-000002 SEH Gasket, Cylinder 1
3 BT139QMB-020002 F i £4 FPin A, Dowel 2




' F7 | Crankcase / Piston




F 5 T H M B = RO &5 M B W &5 M #t =

ITo. Component and Parts Io. Chinese Name English Mame Juantity

1 BT139QMB-070100 B EFFE S Crankshaft Connecting Assy 1

2 BT139QMB-070001 A E i Woodruff Key 1

3 BT139QMB-070002 iEEHYE Piston Pin Clip 2

4 BT139QMB-070003 iEEE &Y Pin Piston 1

5 BT139QMB-070004 &I Piston 1

5 BT139QMB-070200 EEMAS Piston Ring Assy 1
6.1 BT139QMB-070201 E—EHEET Rirg, Pistor, First 1
6.2 BT139QMB-070202 E_EHIEER Ring, Fiston, Second 1
6.3 BT139QMB-070203 &K T Ring, Blode 2
6.4 BT139QMB-070204 i T T Ibaded 0il Control 1




Right cover
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F % T A & B 5 RO 5 M = L A& W o=
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT139QMB-000017 AR T Fender frame 1
2 GBS5787-86A RE i MG 16 Bolt 63X 16 1
3 GBS5787-86A B f MG x2S Bolt 16 x 25 1
4 GBS5787-86A Bt MG %85 Bolt MAx 85 4
3 BT139QMB-030003 =i Gauge, 0il Level 1
6 BT139QMB-030004 EHROER D-Ring, 0il Level 1
7 GB5787-86 R4 MG 100 Bolt 16 % 100 4
g BT139QMB-030005 i 8 M Dil Filter 1
0 BT139QMB-030006 T i e Spring, Oil Filter 1
10 BT139QMB-030007 Mimit s 0 BH O-ring, Oil Filter Cover 1
11 BT139QMB-030008 I E R Cap, Dil Filter Screw 1
12 BT139QMB-030009 aEiEEEy Dil Seal Assy, R-Cover 1
13 BT139QMB-000003 HEEHH Gasket, R-Cover 1
14 BT139QMB-030001 HE Right Cover 1
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Fr T H & B B R A= = S #H =
ITo. Component and Parts Io. Chinese Name English Mame Juantity

1 BT139QMB-000004 Fivki A ] Gaslket, L-Cover 1

2 BT139QMB-060002 oF {ir £ Dowel Pin 2

3 BT139QMB-060001 =3 Left Cover 1

4 GB5787-86 4B M6 %35 Bolt M6 x 35 Q

5 BT139QMB-060010 A Clamper Assy 1

6 BT139QMB-060003 IE# bt ek Clamper, Braler Cable 1




TI
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NEE - ZEH

Magneto / Oil pump




F % T A &+ B % RO &8 W =L 5 #H =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT139QMB-000101 SRBEEEEE Shroud a

2 GBS787-86 #E o 16 Bolt MAox 16 2

3 BT139QMB-000102 mESHL £ Tube Comp 1

4 GB845-85S8T4.2x13-F-H BT HE & Screw, Tapping 3

5 BT139QMB-000103 B UF B8 4P 2% Tensioner Cover 1

6 BT139QMB-000104 SRS EAE S Shroud Asay, up 1

7 GB5787-86 4B H2 V6 25 Bolt 16X 25 2

s BT139QMB-000105 i 2k Claniper, oil drain tube 1

O BT1390QMB-000106 SRAEHE Seal ring 1
10 BT139QMB-000107 SRETHEG Shroud Assy, Below 1
11 GBS818 M5x 16 1 5] Screw, Tapping 2
12 BT139QMB-000201 HE REG Cover Asay, Breathe 1
13 BT1390QMB-000202 METLIEE Gremmet, obzerve 1

L2




F % T A & B 5 B &8 W = L A& W o=

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 GB5787-BA-M5x12 Bt IS %12 Bolt 5% 12 1

2 GBS787-8A-MH X 22 B f5 VG 22 Bolt 16X 22 2

3 GBA177-86 M10x1.25 B 48 = M10x 1 25 | RIMut, Camshaft 1

4 BT139QMB-130200 e H B A AT Fan Comp., Cooling 1

3 GBS5787-86A RE e MG 16 Bolt M6xX 16 4

6 BT139QMB-130100 T EL LB R Generator Assy 1

) BT139QMB-100100 i F B Oil Pump Assy 1

Q GBL787-86 8 45 MG 2 20 Bolt 16X 20 2

O GBLT7E87-86 HE e MO X 25 Bolt MHx 25 1
10 BT1390QMB-100200 fEFREMN SR Ay Chain Oil Pump Dver 1
11 GB6177-8A-MhA HE 2 It 1
12 BT139QMB-100001 MHERFEE il Pump Dowel Fin 1




| Starting motor / Single director

| PRI . ST




i T H M B = RO 5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 GBLHTEBT7-86 HB e MG =25 Bolt 16 x 25 2
. BT139QMB-120000 Fo 7 & 1 B Starter Motor Assy 1
3 BT139QMB-120001 OB O-ring 1
4 BT139QMB-000800 B W] B8 B A Single Director Assy 1
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SRE - EFTIRE

| F12| Driver assy/ Starter assy




F % T H & B F B &8 W =L 5 #H =
IMo. Component and Parts INo. Chinese Name English Mame Juantity
1 BT139QMB-110100 WAL Kick Starter Shaft Comp. 1
2 BT139QMB-110101 HA M E Bush ©34x$ 38x4.5 1
3 BT139QUMB-110102 HAMHE Bush ®14x$ 18 x22.5 1
4 BT139QMB-110103 [E] o 34 Spring, torsion 1
5 BT139QMB-110104 Fi Washer 1
4] GBB894.1-8/-14 4 E Clip 1
7 BT139QMB-110200 N TH BT A Arm Assy, Kick Starter 1
ot GB5783-86 48 M6 x 22 Bolt MAx22 1
0 BT139QMB-110001 1% 6 o Spring 1
10 BT139QMB-110002 HED = & R R Gear Comp, idle 1
11 BT139QMB-110003 i Washer 1
12 BT139QMB-001900 EHHAG Driver Assy 1
13 BT139QMB-001901 fEoh tH 48 Hiit Buffer Plate Drive 3
14 BT139QMB-001902 e Flate, Ramp 1
15 BT139QMB-001903 B.LHETEE Reller set 6
16 BT139QMB-001904 EDREAEF Right Part, Driver 1
17 BT139QMB-001905 EDRWHE Bush, Driver 1
18 BT139QMB-0019064 N EH Left Part, Driver 1
19 BT139QMB-001907 et kgLl Fan, Driver 1
20 BT139QMB-001908 BE 2 W2 Foot-starter Driver Claw 1
21 GB/T97.1-% 12 WweE (212) Washer, ©12 1
22 GB/T6177-M12%x1.25 BB M12x1.25 It 1

. 24




Belt/ Driven wheel




F 5 T A B = X 5 = L & W ® =
ITo. Component and Parts INo. Chineses Name Englizh Name QJuantity
1 GB6177 M10x1.25 dBE 10X 1.25 Tt 1
A BT139QMB-090000 LSkits =Ry Driver Puller Assy. 1
3 BT139QMB-090001 Ha@BntiiAa Outer Clutch Assy. 1
4 BT139QMB-091101 RS AR B ITut, Special 1
5 BT139QMB-091120 B L T A Baseplate Clutch 1
§ BT139QMB-091102 BEHE Washer 3
7 BT139QMB-091103 B T Spring, Clutch 3
3 BT139QMB-091110 B Waivht, Clutch 3
0 BT139QMB-091104 L Washer 3
10 GB3YH-86-5 HE Clip 3
11 BT139QMB-091100 H.HERA S Plate-Assy, Driver 1
12 BT139QMB-091500 WD R R R Bearing lTeedle 1
13 GB893.1-86-24 e fic Clip 1
14 61901-LS GB/T276-94 & Bearing 1
| 5 BT139QMB-091200 N EHEs Right Comp, Driver 1
16 BT139QMB-091300 Mo mEdEs Dil Seal Assy, Driver 2
17 BT139QMB-091400 Wi EA&E T Left Lemp, Dirver 1
18 BT139QMB-090002 LSk ESi Pin, Roller Guide 3
19 BT139QMB-090003 W6 O B Right O-ring, Driver 1
20 BT139QMB-090004 W E O EE Left O-ring, Spring 1
21 BT139QMB-090005 M Zh 5 98 s Right Seat, Spring 1
Sl BT139QMB-090006 W zh 5 38 Spring, Driver 1
23 BT139QMB-090007 WTh § 98w 7E Left Seat, Spring 1
24 BT139QMB-000005 VR H# V-bolt 1




F14

EEEFI

Rear transmission




F 5 F A & BH = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT1390QMB-150100 EEDEAEAEa Rear Tmnsmission Box Assy 1
] BT139QMB-150002 & = B = 4 Bralie Pedal Install Shaft 1
3 BT139QMB-150003 wlzh e O H Bralze Pedal Install Shaft O-ning 1
4 BT139QMB-150001 EE 8 Rear Tmnsmission Box 1
5 BT139QMB-150004 EEDfFETFITS Pin, Rear Transmission Box 2
6 BT139QMB-150110 M mHAs 0il Seal Asgy 1
) 6004-2RSGB/T276-94 A Bearing 1
] 6201-GB/T276-94 A+ Bearing 2
O GB6187 MSB e Ihat 1
10 BT139QMB-000006 EEThfi E Gasliet, Rear Cover 1
11 BT139QMB-150006 il tH ¥ Shaft, Final 1
12 GB8Y94.1-86.20 4 B Clip 1
13 BT139QMB-150007 i 2 R Gear, Final 1
14 BT139QMB-150008 A ] L Washer, Counter Shaft 1
15 BT139QMB-150200 A TR A Counter, Shaft Comp 1
16 BT139QMB-150009 i M HH Shaft, Drive 1
17 6203 GB/T276-94 AR Left Bearing, Shaft, Drive 1




|F15 Crankcase




Cylinder head

.




F & F A &+ B & X 5 = L & W ® =
ITo. Component and Parts INo. Chineses Name Englizh Name QJuantity
1 BT139QMB-050100 7= T fE B Crankcase Assy L. 1
A BT139QMB-050101 T T fH Crankcase L. 1
3 BT139QUMB-050110 BEX#®iHEAT Bush Harge 1
4 6203-GB/T276-94 il A Bearing, Radial Ball 2
5 6201-GB/T276-94 AR B earing, Radial Ball 1
6 BT139QMB-050120 oA A Heal 1
T BT139QMB-050130 MM EREHES Cranlsha ft Oil Seal Assy, Left 1
8 BT139QMB-040100 A AR A Crankcase Assy R. 1
0 BT139QMB-050001 F i 78 Pin, Dowel 2
10 BT139QMB-040101 5 HH ¥ Crankcase R. 1
11 GB/T5787-86 HatE Mo x45 Bolt W6 =45 1
12 BT139QMB-000007 e Gasleet, Cranlccase 1
13 BT139QMB-040200 EXLRPREER Main-Stand Install Assy 2
14 BT139QNMB-040300 BRI EEER Front-Stand Spacer A ssy 3
15 BT139QMB-040001 ¥ 3= FF FizingShaft. Main-Stand Spring 2
16 BT139QMB-000008 Sl W %R atud 2
17 BT139QMB-000009 SEL I L8 L At &
18 GB/T97.1-®12 T i HE 1 4 Washer, Plug 1
19 BT139QMB-050002 i 18 1 DramPFlug 1
20 BT139QMB-050003 B 88 T B Bush 1
21 GB/T5780 M8x12 B4 MEx 12 Bolt M8 x 12 1
Sl GB/T97.1-$28 i 8 Washer 1
23 GB/TH787-86 HE e DB = 35 Bolt M8 x 35 2
24 GB/T5787-86 B 2 IS x40 Bolt ME x40 5
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F16 Carburetor

il

i3] -



i i FHMEHS e R g B
No. Component and Part No. Chinese Name English Name Quanlity
I BT139QMB-140000 { ih 3% B B Carburetor I
2 BT139QMB-140001 P 3% o 4R AR 4T Screw Spring Plate 2
3 BT139QMB-140002 o o R Spring Plate i
4 BT1390MB-140003 i 4R 2 B Plate Spring |
3 BT139Q0ME-140004 o 430 I R Spring Socket |
6 BT139QME-140005 {1k a0 38 i & Jei Carburetor I
7 BTI1390MRB-140100 g e RS Piston Comp.Vacuum Assy 1
8 BTI139Q0MB-140200 fhih 2SR W Contorl Lever of Carburetor l
9 GB/TB18-1985 & ETMS KB Screw |
10 GB/T818-1985 B ETM5X 14 Screw 1
I GB/T818-1985 B EMAX1T Screw 1
12 GB97.1 i 4 Washer 1
13 BT1390QMB-140006 18 A8 1 T 3 R Spring |
14 GB/T818-1985 WETMAXE Screw 4
15 BT139QMEBE-140007 ACV 3% Acv Valve Cover |
16 BT139QMB-140008 AC YR 5 B Spring.Acv Valve 2
17 BT139QMB-140309 ACVIR Acv Valve |
18 BT139QMB-140010 M - Sealing Ring 2
19 BT139QMB-140011 5 3 Clip,tube 1
20 BT139QMB-140012 AE Breather Tube 1
21 BT139QMB-140013 B Eh % Cap,starter valve |
22 BT1390MB-140400 i 5h W4 & Valuesel,starter Assy ]
23 BT1390MB-140014 i sh 8 Starter Socket |
24 BT139QME-140500 A E g Carburetor Body |
23 BTI1390MB-140015 ﬁiﬂiﬁﬂ'g_ Seal.Float Chamber l
26 ETlJQg_ME-l#EIDIE it 2 F T Float |
27 BT139QMB-140600 i T 5 08 Float Valve Assy 1
28 BT139QMB-140017 T W Pin.Float Valve |
29 BT1390Q0MB-140018 LT % Carburetor Cover |
30 BT139QMB-140019 M il i R Screw,Fuel Leakage |
31 BT139QMB-140020 i 3 B 4 Dust Seal Cap ]
32 BET1390MB-140021 'ﬂﬂhﬂ Over Flow Tube |
33 GB/TB18-1985 WETMAX 12 Screw 3
34 BT139QMB-140022 miEFEH M Sealing Ring 1
35 BT139QMB-140700 MEFEEAS Plug Pump Assy |
36 BT139QMB-140023 im 3K 3 F % Pump Down Cover 1
37 GB/T818-1985 e ETM4X10 Screw i
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Front wheel (drum brake)

B




F 5 _F A 1+ B = G = RS- @ =
ITo. Component and Parts Mo, Chinese IMame English IMame Juantity
1 BTSOQT-9-060100 Bl e 36 48 (8 Front rim Assy 1
2 BTHOQUT-9-060101 Bl 35 Front rim 1
3 BTSOQT-9-060102 A+ iTE Beaing bush 1
4 GB278 A+ 6201 Bearing 6201 £
3 BTSOQT-9-060110 3t (il seal 1
6 BTS0QT-9-060002 BB ITE R. bush front wheel 1
] GBAlB7-8A M12x1.25 e It 1
= BTS50QT-9-140000 Fil 4l #h 2 A Front hrale asay. 1
9 BTS50QT-9-140200 B % Zh B 1 Bralke shoe 1
10 BTS0QT-9-140110 FaES) (il seal 1
11 BTS0QT-9-140002 EDEHH Drive gear 1
12 BT50QT-9-140100 Al ) Zh ¥ 35 Cap. Fr. Brake panel cover 1
13 BTS0QT-9-140009 EIH 88 T Bush, pinion 1
14 BTS0QT-9-140004 B Zh 7 Cam, Fr. Brake 1
15 BT50QT-9-140005 Mt Cust protect washer 1
16 BT50QT-9-140006 Rl 20 11 & Front brake spring 1
i BTS0QUT-9-140007 18T th Indicating board 1
18 BTS0QT-9-140008 B 18 B Front brale level 1
19 GB5787-86-1M6x% 30 HE {3 Bolt 1
20 GB6177-86-16 o It 1
21 GBY97.1-H HE o6 Washer 6 1
22 BTS0QT-9-140003 EfEEADE R Driven gear odometer 1
23 GBY97.1-6 | 6 Washer 6 1
2 BT50QT-9-060001 GEiEi Front wheel axle 1
25 GB2933 3.00-10 Fhg 3.00-10 Tire 3.00-10 1
26 BT50QT-9-060003 ARk Valve 1
27 BTS0QT-9-060004 7T 1% FE fE Left rubber cap 1
28 BT50QT-9-060005 A 15 AE me Right rubber cap 1




1.8

Front wheel (disk brake)

il
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F 5 T H M B = RO &5 M B W &5 M #t =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BTS0QT-9-060001A B Hh Axle Fr.owheel 1

2 BTS0QT-9-0602004A TH U R fEE Gearbox assy speed 1

3 BTS50QT-9-0601004A B ¥R 4B Frontwheel Assy 1

4 GB278 A (6201) Bearing 201 2

5 BTS50QT-9-060101A A FTE Central set 1

O BTLHOQT-9-0601204A ES] Seal dust 1

= BTLHOQT-9-060130A I Frontwlheel 1

b BTLOQT-9-0600024 RE Bushing 1

O GB6187-86-M12x1.25 e ITut 1
10 GB2936-3.0-10 Fhg 3.0-10 Tire 3.0-10 1
11 BT50QT-9-060003 AL Valve 1
12 BTLHOQT-9-060003A S & Disl bralze 1
13 BTSOQT-9-060004A iEF1 58 {2 Disl bralze bolt 3
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Rear wheel
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B F A & BH = RO &5 M B W &5 M #t =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BTS0QT-9-360100 =k Rear wheel 1

] GB518-1997-3.00-10 G Tyre 1

3 BT50QT-9-060003 AnL Valve 1

4 BT50QT-9-340002 Bl = & 15 Rear bralie cam 1

5 BT50QT-9-340003 B# #HitiFEEAE S Fear bralie lever welding assy 1

6 GB5LH780-86 MAX 35 HE Bolt 1

7 BT50QT-9-340100 i Zh bt BE R A Brake shoe assy )

] BTHOQT-9-340001 = Spring 2

0 GBA187-86 M16x1.5 B 4 2 IMut. Self. Lock 1




IFQD\ Front Fork
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F % T A ¥ B = I A =R ® L &5 IF W o=
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT139QMB-010400 {4 28 T i Carburetor 1
2 GBB818-85-M4x25 T & LR 5T Screw, Pan 1
3 GB6177-86-16 LR ITut 2
4 BT139QMB-010200 {h i 36 I 0 4H & Holder Assy, Carburetor 1
5 BT139QMB-010001 Rt O | Insulator, O-ring 1
6 BT139QMB-010002 T4t 88 M A L Carburetor 1
7 BT139QMB-010300 K TE Spark Plug 1
8 BT139QMB-010003 SAL m R Cyvlinder Head IMut 4
0 BT139QMB-010004 ST L E Cyvlinder Head Washer 4
10 BT139QMB-011206 ALt o300 Camshaft 1
11 BT139QMB-010005 5T {7 Dowel Pin 2
12 BT139QMB-010100 SALmEA A & Cylinder Head Assy 1
13 GB5787-8A-MAX 16 b Bolt 2
14 BT139QMB-010102 AR = Guide Valve 2
15 BT139QMB-010103 ENSE0REHEB |0-Ring 2
16 BT139QMB-010104 S 8 W ka8 i Bolt, Exhaust Muffler 2
| 3574 BT139QMB-010105 {hih 87 T 248tz Carburetor Bolt, Stud 2
18 GB5787-86 B MO X85 Bolt 16 X85 2
19 BT139QMB-000001 Sl m i Head, Cylinder Washer 1
20 BT139QMB-010106 =i Cap 1
21 BT139QMB-010107 S Cap Rubberwasher 1




F 5 F A & BH = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-080100 TEEREAE Steenine column welding assy 1
2 GB5787-86-M8 X 35 HREEEE R Bolt flange 4
3 BT50QT-9-080001 (At 4 o Azzmbling nut steeling column 1
4 BT50QT-9-080302 ¥ TH Race strg top cole 1
5 BTS0QT-9-080303 R E e Ball steel assy 1
O BTLO0QT-9-080301 w2 Race upper strg hall 1
7 BT50QT-9-080401 T Race under strg hall 1
] BT50QT-9-080403 fER Ao Ball steel assy 1
O BT50QT-9-080402 T Ji Race strg bot cone 1
10 BT50QT-9-080210 AT RPEEAS Fr. Fork shoclk absorber assy(L) 1
11 BT50QT-9-080220 YA RBEAS Fr. Fork shocls absorber assviR) 1
12 BT50QT-9-080500 iR 2 EFRIEEE G | Fendarwdding assy 1
13 GB818 MAx12 HE T Eolt 2
14 BT50QT-9-080002 S5 Rubber taillight mounting 2
15 BTHOQT-9-150001 CIEERiE i =5 1! Fr. Part, Fr. Fender 1
16 BTS0QT-9-150002 CIEERE 8= 1 Rear part, Fr. Fender 1
17 GBLHT787-86-MAx12 HE Bolt 2
18 BT50QT-9-000002 HIE i B Rubber Fr. Fender 1

s e




Main stand assy / Side stand assy
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HNE - ENE
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B F A & BH = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-000501 S Main stand azsembling column 1
2 BT50QT-9-000510 EREEAS Llain stand welding assy 1
3 GBY7.1-85 HE B8 Washer 8 1
4 GBU1-86-1.5x24 O Cotter pin 1
5 BTS0QT-9-000502 R Spring 2
5 BTLH0QT-9-000503 PR {48 B Limit space Rubhber (stopper) 1
) BT50QT-9-090100 NEBEAS Side stand welding assy 1
] BTSO0QT-9-090002 hE Bolt 1
O BTS0QT-9-090004 Fir s I8 = Tension spring set 1
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Rear shock absorber
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B T H M B = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-380100 R EE Rearshock absorber assy 1
. GB5787x86 M10OXTO e {3 Bolt 1
3 GB5787x86 M8x35 HE 2 Bolt 1
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Wire harness
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F 5 T H M B = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-180600 =R =N Coil assy ignition 1
2 GB218-MAx20 hE £ Bolt 1
3 GB6177-Mb HE £ 1Tt 3
4 BTS50QT-9-180400 F0 7 4f B B8 Ignition coil 1
5 BT50QT-9-180900 Bk T2 88 AL Switch assy 1
O GB5S7E87-86-M6x12 e Bolt 2
) BTL0QT-9-180700 th A, (] £ e E, B2 Buzzer hash relay 1
Q BTS0QT-9-181000 LEITY Homm comp 1
0 BTLOQT-9-180800 = H il Battery 1
10 BT50QT-9-180500 BT A K BRE AE CDI 1
11 BTH0QT-9-180300 i 3 8 Rectifier adjuster 1
12 BTS0QT-9-180200 F, 44 A A Wirnng assy 1
13 BT50QT-9-181800 18 K FF % B (Off) switch assy 1
14 GB5787-86-MbHx 16 HE Bolt 3
15 BT50QT-9-180201 Rz £ Fuse 1
5.1 BT50QT-9-180901 £H AL Kev 2
b BT50QT-9-180902 Bk FFedis Ignition switch cap 1
5 3 BTS0QT-9-180910 B FF 3 i Ignition switch 1
5 4 BTS50QT-9-100200 ik =N Fuel cover assy 1
5. 5 BTS50QT-9-090800 I i A Seal lock assy 1
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Wire harness

o SHE




F 5 F A & BH = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
56 BT50QT-9-090009 L 3 3 Linl, seatlocl 1
&7 BTS50QT-9-070106 A # fr a Spring seat lock 1
5 8 BTS0QT-9-070104 LR HE TR Cushion lock assembling frame 1
50 BT50QT-9-070105 R Rubberring 1
510 BT50QT-9-070103 I 8 4R Cushion locl assy 1

- 48
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Camshaft / Valve




7 F A & BH = RO &5 M = X &5 W #H =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BTS0QT-9-130100 B HB 4T & A Head light assy 1
2 BT50QT-9-180120 BIERITITIE Head lighthulb 1
3 BT50QT-9-180130 FTHE Lamp housing 1
4 GBOOT4.1-M6%X25 HE f3 Bolt 1
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Operating system (drum brake)
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F 5 F H & BH = - = N 85 Ht =
ITo. Component and Parts INo. Chineses Name Englizh Mame QJuantity
1 BT50QT-9-110500 il =N Throttle linkassy 1
i BTLOQUT-9-110100 LIGERECS T R Directionhandle welding assy 1
3 GB5787-86-M10%50 HE 42 Bolt 1
4 GB6187-86-M10 Hl U b8 2 Grp nut ]
5 BT500QT-9-110400 E-EHH IS Grip throttle assy 1
G BT50QT-9-110001 iR i Left grip 1
7 BTS0QT-9-110300 S insw E. mirror comyp back 1
2 BT500T-9-110200 £ & sk . mirror comp back I
9 BT50QT-9-110003 =L 3 /&L Fr. Part head cover 1
10 GBB818-M5x25 4B £T Bolt 1
i GB2845-5T4.8x16 B I #8 7T Screwtapping 2
12 BT50QT-9-110801 LB EH Rear part, head cover 1
13 BT50QT-9-110005 hE & Bolt 1
14 GB845-5T4.2x12 B I 8 £T Screw, tapping 3
15 BT50QT-9-181300 HEgHFe F. handle switch assy 1
16 BTS50QT-9-181200 Lk 3 =i L handle switch assy 1
17 BTS50QT-9-110600 Bl % 20t HE Fr. Brale linl assy 1
18 BT50QT-9-110601 s Spring 1
19 BT50QT-9-110602 &L joint bralke arm 2
20 BT500QT-9-110603 18 % %2 i Mutadjust 3
73| BTS50QT-9-110700 BE chir FE & Fear bralee linkassy 1
22 BT50QT-9-110701 s Spring 1
23 BT50QT-9-110002 iTE Bush 1
2 GBE18-M5x 10 B £ Bolt 1
A BT500T-9-181301 + 2h =P i R brake handle 1
E BT50QT-9-181201 %= %) 25 F 1 L brake handle 1
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Operating system (disk brake)
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F 5 FF A &+ B & B &8 M BT X 5 M #w =
ITo. Component and Parts INo. Chineses Name Englizh Mame GJuantity
1 BTL0QT-9-110500 Wl EES Throttle linkassy 1
2 BTLHOQT-9-110100 Fr R EEA & Directionhandle welding assy 1
3 GB5787-86-M10x50 HE Bolt 1
4 GBA187-86-1110 i 4B 2 Grip nut 1
-] BTS0QT-9-110400 HlEEAEs Crip throttle assy 1
6 BT50QT-9-110001 i1 Left grip 1
iy BT50QT-9-110300 B s F_ mirror comyp back 1
8 BTS0QT-9-110200 C 5 R L. mirror comp back 1
9 BT50QT-9-110003 i 3 B ER Fr Part head coverwith color 1
10 GBB818-M5x25 R Bolt 1
11 GBB845-8T4.8x 16 B T 48 4T Screwtapping 2
12 BT50QT-9-110801 kRS Fear part, head cover 1
13 BT50QT-9-110005 HR %] Bolt 1
14 GB245-814.2x12 =hed Screw, tapping 2
15 BT50QT-9-181300A =g TFe R handle switch assy 1
16 BTS50QT-9-181200 Tiza R L. handle switch assy 1
17 BT50QT-9-110700 Rl Zh 33 B4E A F.ear Bralee link assy 1
18 BTS50QT-9-110701 5 Spring 1
19 BTS50QT-9-110602 L Joint brake arm 1
20 BTS0QT-9-110603 18 % 42 fE Mutadjust 1
21 BTLOQT-9-110002 s Set 1
22 GBS18-M5x%x10 e B olt 1
23 BTS0QT-9-1400004A iEF & A Disle brake assy 1
24 BTS0QT-9-140100A E#| = A Master cylinderassy 1
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FF F H & B = RO 5 W ® X 85 M #t =
ITo. Component and Parts INo. Chineses Name Englizh Mame GJuantity
25 GB5787-86-MHx22 i 4 Bolt 2
26 BTS50QT-9-1401024 EHHFELTE Bralclket, master cylinder 1
21 BTS0OQT-9-140500A FI|ZE FF 25 B 4 FE_ stop harness 1
28 BTLHOQT-9-140300A F=h 8548 (8 Caliperassy 1
29 BT50QT-9-1402004 F| 2= LA Brake hose assy 1
A BTLHOQT-9-140003A HH = F_bralke handle 1
E BTH0QT-9-181201 & =P L brake handle 1
& BTH0QT-9-140330A W R EE Bralce shoeassy 1
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i T A &+ B % RO &8 W B UL &5 # =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
| BT50QT-9-190100 e 3i=Ry Meter assy 1

2 GBB45-5T4.8x 16 B T4 T Screw tapping 3

3 BTS0QT-9-190300 HE RN Odometer tube 1

4 GBB19-M5x16A R ET Bolt 1

5 BT50QT-9-190200 ITH Base 1

6 BTL0QT-9-190210 il #2470 Lleterbulb &)




| FQB\ Front winker / Front lamp assy

. R




F % T H ¥ B = B &8 W =L 5 #H =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT1390QMB-011 500 EESfMHmsmEas Camshaft Comp. 1
] BT139QMB-011201 BE Arm 2
3 BT139Q0MB-011202 = H EEE Iat, Tappet Adjusting 2
4 BT139QMB-011203 AR R EE L) Screw, Tappet Adjusting 2
5 BT139QMB-011204 HES 18 B 5h shatt, EX.Rocker Arm 1
6 BT139QMB-011205 # S 1 & Shaft, In. Rocker Arm 1
7 BT139QMB-011302 574 Cotter, Valve 2 Sets
s BT139QUMB-011303 SARE:S WD Up pedestal, Spring 2
0 BT139QMB-011304 AR Y Spring, Valve Inner 2
10 BT139QMB-011305 SARELE:S 5 Spring, Valve Outer 2
11 BT139QMB-011306 S ABE:S WAy Under Pedestal, Spring ¢}
12 BT139QMB-011307 ST i B Seal Assy, Valve ¢}
13 BT139QMB-011301 =[] Valve Intake 1
14 BT139QMB-011401 HE= 0 Valve Exhaust 1
15 BT139QMB-011300 i AINE R Valve Intake Assy 1
16 BT139QMB-011400 H=IEA Valve Exhaust Assy 1




Fr T H ¥ B = B &8 W = L A& #H =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-181400 R A LT A A Fr. Left tum signal assy 1
2 BT50QT-9-181500 R AT A A Fr. Right tum signal assy 1
3 BT50QT-9-181600 R 4T & A Fr. Lamp assy 1
4 BTS0QT-9-181601 BT 4T4T il Fr. Lamp bulb 1
3 BTS0QT-9-181401 B 4TAT iR Tum signal bulb 3
6 GB845-5T4.2x12 B T 48 4T Screw tapping 0




F29\ Front cover / Floor pedal
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F 5 T H M B = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BTS0QT-9-020001 Bl = Fr. Cover 1
2 BT50QT-9-020002 Bl S S apdd T Azgembling, nut, Fr, covel board 1
3 BT500T-9-000301 B = B AT Fr. Cover Fr. fender comp 1
4 BT50QT-9-030001 Bl S 5 E&D Rearupper part (Fr. Cover) 1
5 BTS0QT-9-030004 3§ Small pothook 1
6 GB5S7E87-86-M6x12 e Bolt 1
) BTL0QT-9-030002 BI®R E T # Rearlower part (Fr,cover) 1
Q BT500T-9-050004 = Battery box cover 1
0 BT50QT-9-050003 B & # Batterv band 1
10 BTS0QT-9-050002 == Batter box 1
11 BT50QT-9-050001 1 B £ Pedal 1
12 BT50QT-9-000001 0 B A2 A% Pedal rubber 1
13 BT50QT-9-090007 a1 Bottom cover 1
14 GBOA177-86-M6 e ITut 4
15 BTH0QT-9-030003 Z0H B0 TE iR Fork number board 1
16 GB5787-86-M6x 20 HE Bolt 4
17 BTS50QT-9-050005 =F(4.8) Clip (4.8) 4
18 GBB845-5T4.8x 16 B I 48 4T Screw,tapping 7
10 GBB845-8T4.2x12 B I 48 4T Screw.tapping 16
20 BT50QT-9-050007 +F(4.2] Clip (4.2] 4




| FSD\ Body cover / Luggage box

o
=
=
=

A

17
UL
m

T




F 5 T H M B = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-000401 PR s Center protect cover 1
2 GBB45-5T4.8x 16 B T4 T Screw tapping 10
3 GB5787 MAx12 i Bolt 3
4 BTS50QT-9-000402 ) Fothoolt (Big) 1
5 BTS50QT-9-000403 et B8 Clip nut 1
6 BTS0QT-9-040002 TEHEHNE Luggage hoXinter cover 1
) BT50QT-9-000406 LT B EH BEE G | Hook assembling welding assy 1
Q BTS50QT-9-040001 T=48 Luggage hox 1
0 GBY23-88-M6 8 A ITut 4
10 BTSOQT-9-020002 HE 2 Bolt 2
11 GB845-5T4.2x12 B T 48 4T Screw tapping 10
12 BTS0QT-9-070002 EE M Left side cover 1
13 BTS50QT-9-070101 TESR Left tail cover 1
14 BTS50QT-9-070201 TES Right tail cover 1
15 BTS0QT-9-070003 5 Right side cover 1
16 BTS0QT-9-070001 ESEEN Tail cover connecting hoard 1
| 7 BTS0QT-9-070004 EITH & Taillamp cover 1
1RA BTS0QT-9-330001 EEEEH Cover board rear tail forlc 1
19A BTS0QT-9-330002 B E e 2l Rear tail fork cover 1




Carrier / luggage box

o

ITE & - IIME

- 65 -




B F A & BH = RO &5 M B W &5 M #t =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BTS0QT-9-330100A B EEEL Carrierassy 1

. GB70 M3 x45 M7 AHE T ME x 45 Bolt M8x45 2

3 GB70 M8 x85 M7 AHEFTMEXES Bolt M8x85 1

4 BT50QT-9-330003A 15t SR 1% BEhE Rubhbercap 3

5 BTS50QT-9-330200A f& FE f8 B AL Iuggage hoxassy 1

O BTL0QT-9-330210A EE| Iuggage box 1

= GB57838-86 ME8x40 e Bolt 3

b BTLOQT-9-330201A FETE (4 Disk 3




F32| Rearlight assy/Rear fender assy
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F 5 F A & BH = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
| BT50QT-9-181100 BT A Rearlight azsy 1
] BTH0QT-9-181130 E4T4TiE Taillamp 1
3 BT50QT-9-181120 A 4T i Turnsignallamp 2
4 GB5787-86-MAX 12 e {3 Bolt 2
5 BT139QMB-000006 iR Small fender 1
6 GB818-M&5x12 e Bolt 2
) BTSO0QT-9-350002 15 Bt Rubhber 1
] BTHOQT-9-350001 By iRt Rearfender 1
0 GBO177-86-116 wE ITut 6
10 BTLOQT-9-050007 +3(4.2) Clip(4.2] 4
11 BT139QMB-000007 AR HE ST R Fenderframe 1
12 BT139QMB-000008 et 48 £ ITut clip g
13 BT50Q0T-9-181700 4T B Decoratinglamp assy 1
14 BTLHOQT-9-181140 & = 5t 88 Rearreflect 1
15 BT50QT-9-181103 EiTIT= Taillampcover 1
16 BT50QT-9-181102 EiTA ¥ MEITR Turnrnghtlampcover 1
17 BTS0QT-9-181101 EiTE¥ miTHR Turnleftlampcover 1
18 BTS0QT-9-350100 il Reflect 2
19 GB5787-86-M6X 16 HE Bolt 2
20 BT50QT-9-350200 R FR < 1R Assemblingframe 1
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Air cleaner
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Camchain/ Tensioner




F % T A & B 5 B &8 W = L A& W o=

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-780100 i = Aircleanassy 1

2 BTSOQT-9-780110 &t Clip,tube 1

3 BTS0QT-9-780007 e EEL Tube a

4 BTSOQT-9-780003 EIA) Clip,tube(A) 3

5 GBB845-5T4.8x 19 R ET Screw,tapping 6

6 BT50QT-9-780101 £ A B Airfilter 1

7 GB5787-86-M6 % 30 HE f3 Bolt 2

Q BT139QMB-000021 HEEER Clip,tube 1

O BTH0QT-9-780001 T & Inlettube 1
10 BTS0QT-9-050006 o - Airtube 1
11 GB845-5T4.2x12 B T 48 4T Screw, tapping ¢}
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F34| Fuel tank

=

. |




F % T H M B = RO 5 M B W &5 M #t =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-100100 HfREAS Tank welding assy 1

2 BT50Q0T-9-100300 foboh & i 88 5 Al Fuel transd ucer 1

3 BTS50QT-9-090600 EpadiiBEAs Tail fark Aszembling board wekling azsy 1

4 GB5S787-86-MHx 12 i Bolt 2

5 GB6177-86-M6 8 Tut 2

G BT50QT-9-100400 i5 i T BB Fuel cock assy 1

= BTS0QT-9-100001 HEA Tubefule A 1

] BTSOQT-9-100002 nES Tubeviacuum 1

0 BTS0QT-9-100005 iy Rubber 1
10 BTH0QT-9-100003 a8k =t Transducerpressurecover 1
11 BT50QT-9-100301 1% FE ET Rubberring 1
12 BTS0QT-9-100004 HEDB Tubefule B 1
13 BTS50QT-9-100500 e Fule filter 1

.




F35 Frame body
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FF = T H M B = RO &5 W B WL 8 M #t =

ITo. Component and Parts Io. Chinese Name English IMame QJuantity
1 BT50QT-9-090400 A& #REEAE Fr assembling fram e wel ding assy 1

2 BT50QT-9-091000 EEREBEAS Mainframe welding assy 1

3 GB5787-86-16x 30 i Balt, flange 2

4 GB5S787-86-MHx 12 i Balt, flange 2

5 BT500Q0T-9-090300 et B 2 EEEA G |Rigitassemblingframe welding assy 1

O GB6177-86-M6 8 1 Hut 2

) BT50QT-9-090200 Pt 2 41 EA & | Left assemtblingframe welding assy 1

b BTS0QT-9-090003 5 v 1 Faibber cuslion 1

0 GBOH187-86-M10x1.25 i g Hut 2
10 BT5H0QT-9-330003 15 B2 e Faibber cap 2
11 BTS50QT-9-090011 & (7] ¥ E Set 1
12 BT50QT-9-090700 BREEAA Rock fram e welding assy 1
13 BT500QT-9-090001 BT 2 4t 4 Rock frame assembling shaft 1
14 BT50QT-9-090008 ETh A 2 Enmne assembling shaft 1
15 BT50Q0T-9-330100 EBERSEEAS Azsembling fork assy reartad fork 1
16 GBT7O-M8x45 M7 A HEET Bolt hex 2
17 GBT70-MB8x85 M7 B 5T Bolt hex 1

.




@ Muffler welding assy
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B F A & BH = RO &5 M B W &5 M #t =

ITo. Component and Parts Io. Chinese ITame English Mame Quantity
1 BT50QT-120100 SR EEA S Mufflerwelding assy 1

. GB5787-86-M8 x 35 HE 2 Bolt 2

3 BT50QT-780002 e Tube 1

4 BTS50QT-780004 +I B Hoop (B) 1

5 BT50QT-120300 P ] Control valve 1

O BT50QT-120002 Hesm 1 B Washerplain 1

= GB5787-86-MHx 12 HE Bolt 2

g BT50QT-120001 iH 75 AR 48 Mufflernut 2
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Seat
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B F A & BH = RO &5 M B W &5 M #t =
ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT50QT-9-130000 s 4H A Seatassy 1
2 BT50QT-9-130001 H Column 1
3 BTS0QT-9-130100 1 22 4 51 Seat assembing frame 1
4 BT50QT-9-090500 MR P EEEEAS | Assembing frame welding assy] 1
5 GBLT87-8H-MHX12 it Bolt 2
6 GB6H177-86-116 wE 1Tt 2
7 BT50QT-9-790000 TEH Tool set 1

T




B T H M B = RO &5 M B W &5 M #t =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 GB5HT7EB7-86 #E MG 16 BoltMHx 16 2

2 BT139Q0MB-080610 ERRA e Tensioner Assy 1

3 BT139QMB-080601 B B8 o= i Gaslket, Tensioner Lifter 1

4 BT139QMB-080620 KFEEE Tensioner Assy 1

5 BT139QMB-080621 O 8 O-Ring 1

6 BT139QMB-080622 Bf A TR [E R ET Screw 1

) BT139QMB-080623 S\ Guide 1

] BT139QMB-080624 7 5 Tensioner 1

0 BT139QMB-080700 IERT #E Camchain 1




F39| Washer
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F % T A &+ B % RO &8 W =L 5 #H =

ITo. Component and Parts Io. Chinese Name English Mame Juantity
1 BT139QMB-000106 SF RS HE Seal ring 1

1] BT139QMB-010107 31 Cap rubberwasher 1

3 BT139QMB-000001 Si= Head, cvlinder washer 1

4 BT139QMB-080601 B 88 0 L Gaslket, tensioner lifter 1

5 BT139QMB-160001 SilEREHE Cylinder cover gasket 1

O BT139QMB-160204 A EEMN Ventilating chamber cover 1

) BT139QMB-000002 S % $# Gasltet,cvlinder 1

Q BT139QMB-000007 IRESAE S £ Gasket, Crank case 1

0 BT139QMB-000004 EEEE Gaslket, L-cover 1
10 BT139QMB-000006 EETHFE St Gasliet, rear cover 1
11 BT139QMB-000003 HEG R Gaslet, R-cover 1
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| F5 | Cylinder head cover
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CONTENTS

F1 2 FL « SHLRL (C over Breathe/C over, Shroud) <+« -+ 1
F2 "KL (Cylinder head) +scveverreresmaenmininaiiaiianieee 3
F3 "M&R5H - " ) (Camshaft/Valwe) s oreermrvmrsmni §
F4 (685 - 9% 28 (Camchain/Tensioner) «=v-eeervereee 7
F5 “{HL W (Cylinder head cover) «ereeseesrerriseneaniee g
B8 “TlE (0 linilny) s5ssussssssusussanssuussanssssiidishsssiisis 11
F7 i, 3678 (Crankcase/Piston) «orovrrersrrrerrornnainns «13
F8& {5 (Right cover) sreerererrarsrtanier e 15
F9 Ji gk (Left cover)rerrererserssvnmsiananianiiianae 17
F10 #EL el « HLah 5 (Magneto/Oil pump) soeeerrereerenees 19
F11 &Ll « Yo 25 (Starting motor/Single ditector) =« 21
F12 1ghie - R % ¥ (Driver assy/Starter assy) oo 23
F13 B2y « MNElAE (Belt/Drivenwheal) «oreerereeee oo 25§
F14 {88 (Reartransmission) -ocoeeverrerereonieenens 27
F15 M5l AT (Crankcase) «vocveevmmerrerananinn.a. 20
F16 fEil 38 (Carburetor) «voevevereerenianmiiiiniiinni. 37
F17 [i%e (F5 3] (Frontwheel-drum brake) «oeeeererereeeeees 33
F18 [i%e (BER)) (Frontwheel-disk brake) coceereererseeeees 35
F19 Jii%E (Rear wheel) rorrerrvsevevsirianianii i 37

F20 [ 8 (Frontfork) soreererreesresmmsmmmenaeem. 39

F21
K21l
Fl3
F14
F215
F16
F17
F28
F29
F30
F31
Fil
F33
Fi4
F35
Fi6
F37
F38
F39

I= o B« (W] % B (Main stand assy/Side stand assy) -+

Jo DERZ 23 (Rear shock absorber) <vsevrovsersersonenenne
FEHLEE (Wire harness) «oc-vrersrreermmrenmsmntanaan,
MIAET (Headlight assy) «oroerrerersanmmessmmananaaan.
{8, F 55 (0% R (Operating system-drum brake) =«
1R, F 5 (N F)) (Operating system- di sk brake) -+ ,
TR AE (Meter asgy)eererrrerrer rerenecrameiiiiianiiien,
JLET = BB PLET (Front winker / Front lamp assy) <+ -+
AL « HAIAYEH (Front cover /Floor pedaly-rrerrereerees
ks - Tf':’fm(ElncljrcnverfLuggage g essnt .
v BT - .'ﬁ]l:lﬁ(c arrier/Luggage box) roreoereereeeees
JEET = K% E B (Rearlightassy/ Rear fenderassy) «+« -+
SEAET (Air cleaner)

HUTFE (Fuel tank)

A2 3 (Frame body)

IH 728 (Muffler welding assy) -ov-ovreerevresoreonconen
A (Seat) woverrvrrrmreen e
WEAE (Magk)eecveeereeremmenmeni i,
H )b (Washier) seeeeerer e
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